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— Tubos de Acero de México, S.A.
: m q— m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
. L (52) 229 989 1100 te!
omwaHM‘HOgo Um wwqmwy.m mz. MENHO’ Number/Numero Page / _Umw_:m.. (52) 229 989 1120 fax
06005835 1/6
Date/Dia: - 06/03/2006
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer's Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
086251/06
fianufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
§0imensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 78 Pcs/pz . Nominal Weight / Peso Nominal
60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 RG/M
2_3/8 X 0.218 INCH 19.70 / 21.30 FT . . 5.03 LB/FT ’
| TENSTILE TEST / ENSAYQOS DE TENSION i
Specimen condition Specimen dimensions Test Y.S. uTSs. - Y.S. .
Condicion de ia probeta Dimensiones de la probeta temp Unit / Unidad _ Unit/ Unidad ! Elongation
HeatN® | Sample N°| Ls Type Size Temp. JKG/MM2 KG/MM2 u.rs Alargamiento
Colada N* | Muestra N° Tipo Ori Tamario de
mm lensayo Required/Requerido - Required / Requerido Required [|% in 2 inches
[TMiin: [ TMin: Min % =
TMax: TMax:
LMin: —C,\_in Max Obt.
“C iLMax: LMax: %
39356 [496842|C/B Rec| L 19.14 x 5.33 TA 34.20 48.00 0.71 33.90
42367 |518832|C/B Rec | L ] 19.21 =5.43 ; TA 35.11 50.32 0.70 38.40
42367 ]522432)C/B Rec| L | 18.79 = s.ea ] JTA 35.37 51.40 0.69 34.00
72281 {§50177%]C/B Rec | L | 18.52 x 5.41 fTA 36.31 50.58 0.72 33.50
72281 [501791|C/B Rec| L | 18.64 x 5.54 TA 33.59 48.02 0.70 33.60
72281 }501792|C/B Rec| L | 18.67 x 5.51 TA 34.22 48.40 0.71 33.00
72281 J501793|C/B Rec| L | 18.63 x 5.45 |. {TX Fww.mc 48.47 0.69 33.60
Ls: 1 ion of the sample / L izacion de la C/B: Body / Cuerpo RAJ: Upset/ Recsique Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temp 1 Temp Ambi EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Méximo
Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinat LMax: Longitudinal N 1 Wdiximo L
TMin: Transverse Minimum / Minimo Transversal Tuax: Transverse Maximum / Méximo Transversal Min: Minimum / Minimo
This is to certiy that the products described here in were manutactiured, sampled, tested, and/or & n with the £ T and meets the requirements in 8l respects. This certiticate is issued by a computerized system ang 1t is valid with electronic signature. On the original cestificate the trade-mark green colored
Tenaris’ is stamped. tn case the owner of the original certificate wouid refease a copy of it, he must attest its conformity to the original one. taking upon himself the responsibiiity for any uniawful or not allowed use. Any alteration and/or talsitication wilt be subjected 1o the faw.
This certificate is not a dedlaration of origin nor may it be used as a declaration of origin.
Este documento certifica que s productos s agui fueron probados yio mnspec F [ serdo con ia ¥ N CE T y Sat {os requentientos  Este certificado se emite mediante un sistema compulanzado v es va.ide con tirma electronica.  En el centificado original ef logotipo
Tenaris (verde) esta impreso en la hota  En caso de que ef poseador del certiticaco entregue una folacopia del mismo, ‘geberd garantizar la conformidad con el original, ¥ se hace responsatie po- cuaiquier uso llegal o indebido. Cualquier alteracidn yfo taisificacion serd m.:_m.m ala ey
Este certificado no as, i puede ser usado, COMO una deciaracion ge origen _ DICA 777 04 9
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

- — (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: an 229 989 1120 *Mx
06005835 2/6
pate/Dia:  06/03/2006
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer's Reference / Referencia det cliente Manutacturer’s Works Order N° / Confirmacion de Venta
086251/06
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surtace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nommas o especificaciones.
API SL/ASTM A106/ASME SA106/ASTM AS53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quanlity / Cantidad. 78 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 5.50 MM 6.00 / 6.50 MTS . 7.43 KG/M
2 3/8 X 0.218 INCH 19.70 / 21.30 FT 5.03 LB/FT .
HARDNESS TEST / mZmP&Om DE UGWMwa |
Superficial Hardness / Dureza superficial. |
— External/ Externa
Heat N° Sample Unit Unidad: BHN
Colada N° | Muestra N° Ls [JReqg. Min: Req. Max:
Result /Resultado

39356 (496842 |C/B
42367 |518832 JC/B
42367 (522432 |C/B
72281 [|501779 |C/B

281 |501791 |c/B

g c/B
C/B]

TCocatizaion a5 a Amseatre

i Max: Maximum}
guecam -

Bend Test

GOOD/BUENO

GOOD/BUENO 1
GOOD/BUENO ‘

AYOS TECNOLOGI C

sﬁaag.‘ﬁ«ciﬂ_gma&né& here in were . sampled, tested, anc/or i !83..8 vith thve and mests the. ;ﬂl This
Tenaris' is stamiped,” {0 0ase the owner of the original certificate would releese a copy of &, e must attest :muﬂi&:é;;_:u upon himsell .:n.!n!g.ﬁsl_rltg not allowed use. Any
This certificate is Aot 8 geclaration of origin nor 3..3588.%2 orfigin. e

Este documento certifica que 105 Droduc

is isswed by @ COmpL Signature. On the onginal certificate the irads-mark green oolored

r-ang & 18 vakd win
Hve subjected 0 e law.

ion and/or

Este certficado se emite mediants uh Sslema Gwpitivizado y es valido con rma slectronica. En el centificado original e logatips
ghié ior cualquier uso ilegal o indebido. Cualquier mgio,ig,!!.mm alaley

probados y/o

i fueron:

Est o8 i

ed ww.:wuaa.ﬂsl v 6 aeigen.




i

Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero Page / Pagina:

06005835 3/6

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia:  06/03/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N¢ Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
086251/06

[Manutacture Process / Proceso de fabricacion. Product Type / Tipo de praducto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API S5L/ASTM Al106/ASME SA106/ASTM AS3

Steel Grade / Grado de acero.
B/X42 PSLl

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
60.30 X 5.50 MM
2_3/8 X 0.218 INCH

Length / Longitud.

6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 78 Pcs/pz

Nominal Weight / Peso Nominal

7.43 RKG/M

5.03 LB/FT

TECHNOLOGICAL _TEST / mZmPKOm TECNOLOGICOS

aqui fueron yloi

Tenaris (verde) esta impraso en la hofa  En caso de que &l poseedor det certiticadn entregue una {otoc!
Este certiticado no es, ni puede ser usado, COMO una declaracion de origen.

13006 de acuerdo oon la
opia del mismo, deberd gatantizar la conformidad con el original. y se hace responsable por caaquier uso ilegal o indebido. Cualquier alteracion y/o talsificacion serd sujeta a la lev

ion de r

¥

Heat N* Sampie N° Bend Test
Cotada N° | Muestra N° Ensayo de Curvado
72281 [501779 [jGOOD/BUENO
72281 ]|501791 ]GOOD/BUENO
72281 ]501792 [GOOD/BUENO
72281 ]|501793 JGOOD/BUENO
CHEMICAL COMPOSITION 7/ COMPOSICION QUIMIC
Composition, % / Composicion %
c | mn| si ] or|[m]d] s|fe | | v]cu ] mm|sn|as|No| Tifcal B | N
X100 X 10000
?Iwmﬁ H Max|
Colada Min
Sample N° [P Max|
. "
uﬁﬂé§z I:R__I:ﬂb T T T I B Y R B N R AR
496842 P 12 | 108 | 23 3 1 §i.s] 11|30} 1t ja6 | 26} 4 1 1 s Farl 1} 30
496842 P 13 | 109 | 24 3 1 13| 0] 32} 1 “ao fas] 4 1 1 3-Faw ] 1} 32
42367 H 15 | 108 | 23 3 1 2 10 26| 2 3|27} 4 2 1 {2 i) 1 | 34
518832 P 16 | 106 | 24 4 1 1.7 1030} 1§51 3] 4 2 1 3 16} 1} 37
518832 P 15 | 106 | 24 4 1 1.5 10} 372} 1 )]st ]2}) 3 2 1 3 Ja1s] 1} 40
522432 P 16 | 107 | 23 4 1 2 9 | a7 | 1§32 |20} 2 1 1 4 J1s] 1135
This is to certify that the products described here in were manufactured, sampied, tested, andfor i in with the and meets the req its in all respecis This certificate is issued by a computerized sysiem and # is valid with efectronic signature. On the original certificate the trade-mark green oolored

Tenaris' is stamped. In case the owner of the original cedificate would release a copy of it, he must attest its conformity to the original one, taking upon himself the responsibility for any unlawful or not aflowed use. Any and/or falsification wili be subj to the faw.
This certificate is not a dectaration of origin nor may it be used as a declaration of ofigin.
Este documento certifica que 10s Droductos

ios requerimientos  Este ceificado se emite mediante un sisterna compitarizado v es vauido con trma electronica.  En el centfticado originat et logotipo
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qm :m q- Tubos de Acero de México, S.A.
m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México-

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
06005835 4/6
Date/Dia:  06/03/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N* Customer’s Reference / Referencia del cliente Manutacturer’s Works Qrder N° / Confirmacion de Venta
086251/06
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surtace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extemos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 78 Pcs/ Pz . Nominal Weight / Peso Nominal
60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 RKG/M
2 3/8 X 0.218 INCH 19.70 / 21.30 FT - 5.03 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
- C ition, % _/ Composicion % :

c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb

X 100 X 1000 X 10000

Heat H Max]
Colada Min|
Sample N° P Max|

Muestra N° _,\_-_hT
522432 P 16 108 ] 23 | a | 1 ] 2] 9 | 18] 2 {33 [28) a ] 2| 2] « Fao] 2|3

72281 H 12 107 26 4 2 1 11 37 1 144 32 13 3 1 2 13 1 43
501779 P 16 [107} 24 | | 2 Jool 14} 38 2 |1a0 ] 28] 23| 3] 1] 3] 16| 2| 42
501779 P 14 [207] 24 | 4| 2 Joofaa}3e] 2 |140] 28] 23] 3 1| 3 1e] 1] aa
so1791 P 13 faof2s | o | 3 trzlzfse] 2 Ja#s 20 b 12| 3| 1} 20| 2]4s
501792 P 13 20925 | a] s el ulse] s} ae] s s 1l 2fazta]as
501783 p 12 J 208 | 24 | & ] 2 8 3 Fas)as] 2 jaeafsalas] s | 1} 2faof s ]as
H: Heat/ Colade P: Product/ Producto

[revenmssa—————

SUPPLEMENTARY INFORMATION /_ INFORMACTION SUPLEMENTARIA

FABRICADO POR SIDERCA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

This is to certify that the products described here in were manufactured, sampled, tested, and/or i in with the: and meets the requirements in alf respects This certiticate is issied by a computerized system and it is vaiid with electronic signature. Or. the original certiticate the trade-mark green colored
Tenaris' is stamped. In case the owner of the oniginat certificate would release a copy of #, he must attest ©'s conformity to the original one, taking upor: nimself the responsibitity for any urdawfut o7 not allowed use. Any alteration and/or falsification witi be subjected G the law.
This centificate is not a declaration of origin nor may it be used as a declaration of origin.

Este documento certifica que ios tos aqui fueron probados y/o 2 de acuerdo con la C on ge referencia y salistace e corespondientes requerimientos.  Este certificada se emite mediante un sistema compistarizado y es vdlido con firma electronica.  En el centficade original et lagotipe
Tenaris {verde osta impreso en 1a hoja En caso de que el poseedar del centiticaco entregue una fotocopia def mismo, deberd gasantizar fa contormidad cor el original: y s hace responsable po- cua-quier Jso ilegat o indebido. Cualquier alteracion yia 1alsificacion seré sujeta a la ey 7
Este certificado no es, ni puede ser usadd, COMO una deciaracion de origen. _ DICA 777 04 0]
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06005835

Page / Pagina:

5/6

pate/Dia: - 06/03/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer s Reference / Referencia del cliente Manufacturer’'s Works Order N° / Confirmacion de Venta
086251/06

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extemos. NORMAL BEVEL

APT SL/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 7 8 Mom /pz Nominal Weight / Peso Nominal

60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 KG/M

2 3/8 X 0.218 INCH 19.70 / 21.30 FT 5.03 LB/FT

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.) .
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM A53/04a.

EDICION DE LA NORMA : ASTM A1l06/04b.

TRATAMIENTO TERMICO TUBO (C.N.D.) : DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO: SATISFACTORIO:. i e e
METODO DE INSPECCION: E.M.I. .qqﬁa,ﬁnlnmuu,Wbln»,»uus.v NOTCH  5%.
PRESION DE PRUEBA HIDRAULICA: 207 Epa*100 = 3000 Bsi (5 seg.)

TAMSA REF: 596797 -

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

Este certificado no es, ni puede ser usado. como una declaracion de origen.

This i 10 certity that the toducts ibed here in were d, ; tested, and/or inspected o with the n and meets the #ts to at respects. Th s 156060 by a Computerized systém and  is valid with slectronic signature. O the ofiginal certficate e tade-mark green oolored

Tenaris' is stamped. 1n case the owner of the original cestificate would release a copy of it, he must attest its confermity i the original one, taking upon himself .:oaggl:!@;iic;ﬂi%@ Any on andfor will t e law.

This certificate is not & dedlaration of origin nor may it be used as a deciaration of origin. = : '

Este documento centifica que ios productos ritos aqui tueron dos, probados y/o 7 e acuend espediticacion de ia y satk 06 ;1« requerimientos. Este certificado se emite madiante un sisterna compitarizado v es valido con tirma electrdnica, En al certificado original el logotipo
Tenaris {verde) esth impreso en la hoja. En casodeque el del certificado entreg ia ek mismo; deberd izar i con el anginat; y sggﬂx cualquier uso ilegal o indebido. Cualquier akeracitn o falsHicacion serd sujeta a la ley
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Namero

06005835

Page / Pagina:

6/6

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia:  06/03/2006

(Customer / Cliente:

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - item N°

Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta

086251/06
Manutacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API 5L/ASTM Al106/ASME SA106/ASTM AS3

Steel Grade / Grado de acero.
B/X42 PSL1l

Ends / Exremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
60.30 X 5.50 MM
2 _3/8 X 0.218 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 78 Pcs/pz

Nominal Weight / Peso Nominal
7.43 RKG/M
5.03 LB/FT

TAMSA OGVH_ ITY DEPARTMENT SIGNATURE

Quality System Certified
N° 110950

CHIEF OF Q
RESPONSABLE DEL
HONO:

This certificate is not a declaration of origin nor may it be used as a declaration of quigin. . .

Este documento certifica que Jos pi ;i ioﬂ?gua
Tenaris (verde) esta impreso en fa hoja. En caso de que el poseedor &ggés
Este centilicagdo no-es, ni puede ser usado, COMO Una geclaracion de origen. ..

aqui fueron

Tenaris is stamped. In case the owner of the original certificate would release a copy of it, he must

This is to certify that the products described here in were manufactured, sampled, tested, and/or inspected in with the

60 i&goo:_m iticacion de

and meets the requirements in all 5’«0\2@ This cetiticate is issued Dy a computerized

E:

system and it is valid with electronic signature. On the originat certificate the trade-mark green colored

attest its conformity to the original one, taking upon himself the responsibility for any unlawful of not allowed use. Any and/or falsil ion will be d to the law.

teocopia el i, deberd garantizar la canformidad con ol ifinal, 56 a5 fesponsatle por Cualquier 450 beget 0 indebido. Cusiauier keacion yo !

quefimi " do se emite sigtomia

y es vaiido con firma electronica. En el oertificado originalal ool

alaley




